- National Library

of Canada du Canada

Bibliothéque nationale

Canadian Theses Service  Service des théses canadiennes

Ottawa, Canada
K1A ON4

NOTICE

The quality of this microformis heavily dependent upon the
quality of e original thesis submitted for microfilming.
Every effest as beefrmade 1o ensure the highest quality of
reproductisn possible. ,

If pages are missifg, contact the university which granted
the degree.

Some pages may have indistinct print especially if the -

original pages \vere typed with a poor typewriter ribbon or
if the university sent us an inferior photocopy.

Réproduction in faltrin part of this microform is governed

by the Canadian Copyright Act, R.S.C. 1970, c. C-30, and
[...]
Injection volume was typically 3 uL and a 1 uL hexane solvent wash
was employed.

Selected samples were analyzed by GC/MS using a VG
Analytical 7070E mass spectrometer operated in electron ionization
mode at 70 eV ionization energy. Chromatographic separation was
achieved with a 60 m DB-1 capillary column (0.25 mm ID, 25 um
methyl silicone film thickness) operated initially at 100°C for 2 min
and then temperature programmed to 250°C at 10°C/min. The



carrier gas used was helium with a head pressure of 10 psi
(flowrate approximately 1 mL/min). The outlet of the GC column
was inserted directly into the mass spectrometer ionization
chamber, held at a temperature of 250°C. GC/MS analyses were
performed by S. Daignault, Department of Civil Engineering,
University of Alberta. Agreement to within 15% of the fragment ion
intensity ratios established by Kronberg et al. (1988) was taken as
confirmed identification of MX and EMX.

4.7 Water Treatment Plant Sampling for MX

A total of six water treatment plants were selected for MX
sampling (Figure 4.1). Excluding Plant B all plants were chosen
because of high influent TOC concentrations and/or the use of a pre-
- chlorination step. Plants A, C and F practiced both pre-chlorination
and post-chiorination (Plant C following GAC treatment). Plant D
employed post-chiorination only while Plant E employed post-
chloramination. Plant B used both chiorine dioxide and chloramines
for disinfection, however this planti was only sampied at the raw
water position (prior to the addition of any disinfectant).

For five of the six plants, samples were collected from both
raw and finished water. The date and location at which samples
were collected in individual treatment plants is shown in Figure 4.1.
For preservation, concentrated sulfuric acid was added immediately
following collection to all samples untii a pH of 2 was reached and
storage was at 4°C prior to analysis. Samples obtained from
treatment plants that did not practice pre-chlorination were
chlorinated in the laboratory to assess the potential for production

77



78

|0201014 Buidweg jue)d jusuneas] Jeilem L'y 8inbly

R PN pemupoD AsoRIoqe] =
POWUIOND-190d oy _x: !ﬂ_-mﬂ ‘isazm_ mo.!“..*m m_ fomy ..-I.Eo_..o.oi_ [ovovean)

m—

%
==

WA PO PemunoND Kowioqe]  [ewmm peeus PORUPOD AIOTeIONe]
POMURLIBIONY-1$0 Y POISVLIOND)- Y
] s L -1 |

pou pomupcio-eid]  fovo veana| { meu peieupon-e1d}

_ ?.ﬁsazo iomioge ) _ @ XN 4 2& &omoqn)] F

i

4




79

of MX and EMX and also to provide a direct comparison to other plants
which routinely employed pre-chlorination as part of their
weatment process. Laboratory chlorination was carried out at a 1:1
chlorine to TOC weight ratio and pH was adjusted to 7.0 using a
potassium phosphate buffer solution (Kronberg et al., 1985; Hemming
et al., 1986). Samples were allowed to react for 40 to 60 hr at 20°C
before being acidified to pH 2 and extracted with ethyl acetate.
Sample handling and analysis protocols are shown in Figures 4.2(a)
and 4.2(b). Large volume extractions and MX analyses were
performed by C. Laverdure and S. Daignault, Department of Civil

Engineering, University of Alberta.

4.8 Soxhlet Extraction of GAC for MX and EMX

In water treatment plants A and C, both of which use GAC, the
raw water was chlorinated, giving a potential for MX formation and
subsequent removal on the GAC. Soxhlet extractions were conducted
by C. Laverdure, Department of Civil Engineering, University of
Alberta, using GAC obtained from both plants, to determine if any MX
could be recovered. The Soxhlet method in general followed a
procedurs used by Gammie (1987) to extract organic compounds
including geosmin from GAC. A similar extraction method was used
by Loper et al. (1985) to recover mutagenic compounds from GAC.

A sample of GAC from Plant A was obtained on December 14,
1988, from approximately mid-depth in the contactor. The GAC in
that contactor was a mixture of approximately 80-90% Filtrasorb
300® carbon and 10-20% Ceca 830 carbon. Excess moisture was
removed by centrifugation of the GAC upon receipt at the laboratory.



4 N
RAW (PRE-FLASH MIX) WATER

Measure
Temp., pH, Chioiine (Free & Tota!)

Collact and preserve
500 mL sample for TOX analysis

[Ootin 40 mL sampie for NPTOC anaiysis |

and conduct amalysis

I"Chiorinate water remaining in carboy 7
at 1:1 CHLORINE:NPTOC weight ratio h

under buffered conditions

{(potassium phosphate buffer @ pH 7.0)
[Messure Froe & Total chiorine |
Measure
Temp., pH, Chiorine (Free & Total)

[ Allow 65 hr. reaction in dark @20°C_ |

Collect and preserve

IM“NIO Free & Tota! ehlorim| 500 ml sample for TOX analysis
Collect and preserve
500 mL sample for TOX analysis | Acudity carboy to < pH 2 with conc. H2504 |
W‘ﬁ'}' carboy o < pH 2 with conc. H23°4| |colloct 40 mi. sampie for NPTOC mlycia
_— |Extnc! 18.5 L of carboy with EtOIcl
| Extract 16.8 L of carboy with EtOAc 1
mbiNg ox! .n and analyze
Combine extracts, derivatize and anslyze
by GGECD
Analyze extract by GC/MS in
SIM mode
Anelyze extract by GC/MS in
SiM made
. -/ \. _/

(a) (b)

Figure 4.2 Sample Handling and Analysis Protocol: (a) Raw Water
and (b) Pre-Chlorinated and Post Chlorinated Water



and the sample was stored at 4°C prior to the determination of
moisture content and subsequent Soxhlet extraction. Results of all
carbon extractions are expressed on the basis of dry carbon weight
by correcting for the moisture content present at the time of
analysis.

A sample of GAC (Norit 820®) was collected from the top 0.2
m of one of the filter-adsorbers of Plant C at the same time that
samples of raw and finished water were obtained. The sample was
drained of excess water and stored in an amber glass bottle with a
Teflon® lined cap at 4°C in the dark. To reduce the possibility of MX
degradation during storage for both of the GAC samples, moisture
content analyses were conducted the same day as sample collection,
permitting Soxhlet extractions to begin in less than 24 hours.

The general Soxhlet analysis method consisted of weighing out
50 g of GAC and placing it into a Soxhlet extraction unit. The
extraction unit consisted of a 40 mm 1.D. Soxhiet extraction tube
connected to an Allihn type condenser and a 1 L round bottom flask.
Prior to use the entire apparatus was washed with triple distilled
dichloromethane by allowing the solvent to cycle for a period of
approximately 24 hours. To avoid losses of MX due to possible
adsorption, an extraction thimble was not used, instead a smali
amount of glass wool was placed in the bottom of the Soxhlet unii.
The glass wool had been previously Soxhletted for a period of 24
hours with ethyl acetate and allowed to air dry. After adding the
carbon to the Soxhlet unit a further glass wooi plug was placed at
the top of the siphon to avoid carbon losses. After adding 350 mL of
triple distilled dichloromethane to the round bottom flask, the

81



82

complete unit was assembled and allowed to cycle at approximately
4 cycles per hour by adjusting the rheostat controlling the heater.
Soxhletting was continued for approximately 24 hours. The solvent
was then concentrated using rotary evaporation. The resulting
extract was taken to dryness under a gentle stream of nitrogen in a
1 dram vial, derivatized as previously described and filtered using a
1 mbL syringe equipped with a 0.45 um Teflon® filter adaptor
(Gelman Sciences: Acro LC35 ). Analyses were conducted using both
GC/ECD and GC/MS.



83
5.0 PREDICTION OF TRIHALOMETHANE ADSORPTION ON GAC
IN THE PRESENCE OF BACKGROUND ORGANICS AT A LARGE
DRINKING WATER TREATMENT PLANT

The process of using activated carbon to remove
trihalomethanes, formed as a result of chlorinating water containing
organic precursors, was evaluated in terms of predicting their
removal at the Buffalo Pound water treatment plant, located near
Moose Jaw, Saskatchewan. The ability of ideal adsorbed solution
theory to predict competitive interactions for low concentrations of
trihalomethanes in both organic-free and actual surface waters was
investigated using computer models. Of primary interest was the
estimation of the adsorptive capacity reduction in the lower two
thirds of GAC beds which was attributed to slow fouling by
background organics. This was addressed by the construction of a
specially designed "pre-loading” column which allowed a sample of
GAC to come in contact with the same water received by the full-
scale beds. Samples of carbon pre-loaded with background organics
were then examined using isotherm experiments to measure the
residual capacity for trihalomethanes. Experimentally determined
adsorption characteristics were used in conjunction with various
computer models to simulate the performance of full-scale beds.
Comparison of computer generated prediction-to-breakthrough
concentration data coliected at various bed depths illustrated the
usefulness of this approach in explaining the apparent reduction of
bed capacity following normal operation.



84
5.1 Process Configuration and Routine Operation

A brief description of the Buffalo Pound water treatment
plant, including the GAC contactors, is presented in this section. A
more comprehensive discussion including operation of the carbon
regeneration facilities is presented elsewhere by Gammie and
Giesbrecht (1987).

The conventionally designed treatment facility includes pre-
chlorination, alum coagulation/flocculation with polymer aids,
settling in upflow reactor type clarifiers equipped with 60° tube
settlers, pH correction, and mixed media filtration (Figure 5.1). The
plant, located at the raw water source, SUpplies the Cities of Regina
and Moose Jaw, Saskatchewan with 54 and 136 m3/day through 50
km and 20 km of pipeline respectively.

In 1984/1985 GAC contactors were added to the treatment
process immediately following the multimedia filters. The eight
individual contactors each contain 172 m3 of GAC, have a surface
area of 58.5 m2 and a depth of 3.05 m. Each contactor is equipped
with plastic underdrains covered with a 0.5 mm wire mesh. The
contactors were designed to operate at a minimum empty bed
contact time (EBCT) of 15 min. Operating parameters are presented
in Table 5.1. Contactor effluent is collected in a clearwell located
underneath the contactors where it is post-chlorinated using a
flow-paced chlorinator prior to distribution.

Normally, the contactors are operated only part of the year
(typically June to November) when taste and odour problems most
frequently occur. They are backwashed approximately once per

month to prevent excessive headloss build-up and to reduce



CHEMICAL

BLFFLAAL’?EPOLM LOW LIFT PUMPS TREATMENT CLARIFIERS
{. rcoons
PRE-CKORINATINT HOLDING TANK
BW RECYCLE

AN
SASSLS A Y
DAY

B/W
CARBON T
REGENERATION

memssen

CLEARWELL AND HIGH LIFT PUMPS

MULTIMEDIA
FILTERS

‘_

TO DISTRIBUTION

(REGINA AND MOOSE JAW) TPOST-CI'LOHINATK)N

Figure 5.1 Buffalo Pound Plant Schematic
(Adapted from Gammie and Giesbrecht, 1987)

85



Table 5.1 GAC Contactor Operating Parameters

86

Parameter Value
Number of Beds 8
Volume of GAC/Bed 172 m3
Weight of GAC/Bed 86,600 kg
Total Carbon Weiglit 689,000 kg
Bed Depth 3.05m
Bed Surface Area 58.5 m2
Design Flow 12.2 m/hr
Flow Range (Actual) 44 - 11.7 m/hr
EBCT @ 5.9 m/h (2 gpm/ft2) 31.1 min
EBCT @ 11.7 m/h (4 gpm/ft2) 15.6 min

After Gammie and Giesbrecht (1987)



the number of bacteria present in the effluent as defined by standard
plate counts. On the basis of headloss alone, the contactors could, if
desired, be operated for periods of up to 14 weeks before headlosses
of 3.7 m to 4.6 m would necessitate backwashing. During backwash,
- water is drawn from the clearwell and pumped into the contactors

at a design flow of 54 m/h.

5.2 Monitoring of Specific Parameters

The GAC contactors at Buffalo Pound are monitored on a
continuous basis for operational problems, flow, turbidity and
headloss, and daily for pH, chlorine residuals and standard plate
counts. In addition, monitoring is conducted at least weekly for
TOC, TTHM's (including individual components), odour, particle
counts, géosmin, algae cells, and phosphate at the effluent from
each of the contactors and at selected ports from one of the

contactors.

5.3 Singie Solute Isotherms and Freundlich Parameter

Estimation

Single solute adsorption isotherms were conducted using
initial concentrations of both 2 and 20 uM/L for chloroform,
bromodichloromethane, dibromochloromethane and bromoform on the
three commercially available carbons. Two of these carbons; the
Filtrasorb 300® (F-300) and Ceca 830 are used in the full scale GAC
treatment process at Buffalo Pound. The third carbon, Filtrasorb
400® (F-400) has been studied by others for removal of similar

87



88
organic compounds (Cairo et al.,, 1979) and as such acted as a
alternative carbon to provide comparative data for this study.

Experimental conditions and laboratory data for individual
isotherms are presented by Huck and Andrews (1988). Typical
isotherms and summary piots for the three carbons are shown in
Figures 5.2 to 5.7.

In order to obtain a wide range of single solute isotherm data,
separate experiments were conducted using initial concentrations of
2 uM/L and 20 uM/L each for the four individual trihalomethane
components. The data were then combined to form a single extended
isotherm plot for each component. In most cases an attempt was
made to overlap the data of the individual experiments. An example
of two data points from separate experiments coinciding is shown in
Figure 5.2 at a liquid phase concentration of approximately 85 nug/L.
The combining of data for extended isotherms was necwssary to
provide a wide range of single solute data for subsequent
predictions using IAST in addition to allowing better estimates of
Freundlich parameters. A discussion of the statistical approach
used to determine the Freundlich parameters K and 1/n was
presented in Section 4.5.2.

Single solute isotherm parameters for experiments conducted
in organic free water and their associated 95% confidence intervals
are listed in Table 5.2.

Freundlich parameters obtained for the adsorption of
individual THM's on the three carbons are discussed in the sections

which follow.



89

g

1 Ll 11114

o Exp. Isotherm Data
= Freundlich Isotherm Fit

—
o.
Lol ta1ss]

(L)

3,

CHLOROFORM ISOTHERM
Milli-Q Water:pH=7.30, Temp=20°C
Carbon:Filtrasorb-300, 325 x 400 mash size
Equilibration Time:6.7 doys

Lot ag21ul

SOLID PHASE CONCENTRATION, “g/g

3,

° 1 1 ¥ lTl‘lv'l]" L) ¥ H ll‘llll 1 ] ]’1ll'll|3 ¥ ] Frnrrnt "
10 10° 10 10
LIQUID PHASE CONCENTRATION, ug/L

()

Figure 5.2 Typical Extended Single Solute Isotherm for Chloroform

3

o Exp. Isotherm Data
= Freundlich Isotherm Fit

=

SOLID PHASE CONCENTRATION, ug/g

1 BROMOFORM ISOTHERM

b Milli-Q Water:pH=7.33, Temp=20°C

d 0 Carben:Flitrasorb=300, 325 x 400 mesh size

Equilibration Time:6.8 days
3
10 ] lTlllIl' ] ] llllll| L ¥ lllllll 1) 1 L LRI

0 { 4

10 10 10° 10 10

LIQUID PHASE CONCENTRATION, ug/L

Figure 5.3 Typical Extended Single Solute Isotherm for Bromoform



90

&,

L1 4 11111

(]

Qo

4 g et

SOLID PHASE CONCENTRATION, ug/g

10 E © CHLOROFORM
E & BROMODICHLOROMETHANE
. 0 DIBROMOCHLOROMETHANE
: &  BROMOFORM
102 T LA N B AL IR Y T LR -1 LN I B N I O 1 rrrrrt
10° 10 10° 10° 10"

LIQUID PHASE CONCENTRATION, pg/L

Figure 5.4 Comparison of Trihalomethane Isotherms Using F-300

Carbon

10° <
2 Y3
P ]
3 ]
= ]
9 -
=

4

& 10'3
'__ =
z .
LJ .
Q N
=z
O -
o 3
u -
t 10 E ©  CHLOROFORM
:<l't: 7] ® BROMODICHLOROMETHANE
g '_‘ O DIBROMOCHLOROMETHANE
= ] 8 BROMOFORM
a

102 ° T T l1l1rl_]| T S Tlllrl[ 1 L lllllll 1] 1 T 1T TFT

10 10 10° 10° 10°

LIQUID PHASE CONCENTRATION, ug/L

Figure 5.5 Comparison of Trihalomethane Isotherms Using Ceca
830 Carbon



91

3,

I3 Lot L titt

=

Lol ol a2l

SOLID PHASE CONCENTRATION, 1g/g

10 3 © CHLOROFORM
3 ¢ BROMODICHLOROMETHANE
: 0 DIBROMOCHLOROMETHANE
R B BROMGFORM
1d 1 T L] ITITTr 1) H llllll'l ) L Illllr[ ¥ 1 LRI IR RS
10° 10 10° 10° 10°

LIQUID PHASE CONCENTRATION, ug/L